
Lead Service Line Replacements
Project Planning Report

September 2024and

CONSULTING ENGINEERS

City of North Chicago

Continuity • Collaboration • Commitment 

St. Charles, IL • Fox Lake, IL • Lake Geneva, WI
630.587.0470 • www.trotter-inc.com





CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 
 

 

 

 
 

 

 

 

 

 

 

 

LEAD SERVICE LINE REPLACEMENTS 

PROJECT PLANNING REPORT 
 
 
 
 
 
 
 
 
 
 
 

Prepared By: 
 

  



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This Page Intentionally Left Blank 
 
 

 



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
[...]
CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

5 

1.7 CONDITIONS AFFECTING GROWTH 

The land within the North Chicago corporate limits is nearly built-out. The limited amount of projected 
future growth will occur as undeveloped properties are built upon, and existing properties are 
redeveloped for improved use.  

It is not anticipated that the land use for those areas currently served will change significantly during the 
planning period. A more significant impact on the North Chicago water system would be the connection 
of all or some of the customer base currently connected to the Navy high pressure zone. There may be an 
opportunity to connect new customers, specifically those currently served by the Navy water system High 
Zone shown on Exhibit 1.  

The City may also provide water service to areas outside the corporate limits from time to time through 
annexations or Intergovernmental Agreement(s).   

1.8 CURRENT WATER USAGE 

Residential and non-residential average daily water use, based on water utility billing data, is summarized 
in Table 1. The per capita residential water demands were used to calculate the population equivalent 
(PE) for the non-residential commercial and industrial demands.  Residential use comprises approximately 
40 percent of total water use, with the remaining 60 percent sold to non-residential commercial and 
industrial customers.     

Table 1:  Current Average Daily Water Billings 

Description FY 2020-2021 FY 2021-2022 FY 2022-2023 3-yr Average 
Residential Water Billing (gpd) 826,036 827,904 859,403 837,781 
Residential PE 16,813 16,813 16,813 16,813 
Residential per Capita Demand (gcd) 49.1 49.2 51.1 49.8 
Commercial Water Billing (gpd) 151,803 167,838 155,312 158,318 
Commercial PE 3,090 3,408 3,038 3,177 
Industrial Water Billing (gpd) 1,151,890 1,156,825 1,017,030 1,108,582 
Industrial PE 23,445 23,493 

 
19,897 22,248 

Total Average Daily Water Billing (gpd) 2,129,729 2,152,567 2,031,745 2,104,680 
Total PE 43,348 43,714 39,748 42,238 

Monthly water pumping data from the North Chicago WTP during Water Year 2023 are listed in Table 2. 
  



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

6 

Table 2:  Monthly Water Pumping Data 

Month Average Day 
(MGD) 

Max Day 
(MGD) 

Min Day 
(MGD) 

Oct 2022 2.112 2.583 1.874 

Nov 2022 2.012 2.323 1.076 

Dec 2022 2.041 2.534 1.774 

Jan 2023 2.114 3.372 1.040 

Feb 2023 2.114 2.585 1.828 

Mar 2023 2.067 2.235 1.816 

April 2023 2.092 2.336 1.858 

May 2023 2.087 2.410 1.817 

June 2023 2.242 2.606 1.837 

July 2023 2.193 2.614 1.611 

Aug 2023 2.897 3.156 1.874 

Sept 2023 2.699 3.185 2.391 

Ann Average 2.222   

Max Day  3.372  

Max Day/Avg  1.517  

For Water Year 2023, billed and unbilled water consumption was reported to the Illinois Department of 
Natural Resources (IDNR) as summarized in Table 3.   

Table 3:  Water Consumption and Losses 

Description Value 
Water Supplied 2.106 MGD 

Authorized Consumption   

Billed Metered 2.000 MGD 

Billed Unmetered 0.000 MGD 

Unbilled Metered 0.001 MGD 

Unbilled Unmetered 0.026 MGD 

Authorized Consumption 2.027 MGD 

Water Losses   

Apparent Losses 0.041 MGD 

Real Losses 0.038 MGD 

Water Losses 0.079 MGD 

Non-Revenue Water 0.106 MGD 

Total Water Supplied 2.106 MGD 

Non-Revenue Water/Water Supplied 5.03%  



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

7 

1.9 PROJECTED POPULATION EQUIVALENT AND WATER USAGE 

The CMAP year 2040 population projection for North Chicago is for approximately 39,744 residents and 
8,000 employees, as summarized in Table 4. The CMAP 2010 data are subzone-level aggregations, and 
not direct Census figures. However, they are considered appropriate for planning purposes.  

Table 4:  CMAP Population Projections 

Description 2010 2040 

CMAP Data   

Households 7,299 8,856 

Population in Households 21,539 26,070 

Population in Group Quarters 12,545 13,674 

Employment 24,664 26,667 

Population Equivalents:   

Residential Population Equivalent, PE 34,084 39,744 

Residential PE Growth  16.6% 

Employment Population Equivalent, PE 7,400 8,000 

Employment PE Growth  8.1% 

Total Population Equivalent, PE 41,484 47,744 

Total PE Growth  15.1% 

CMAP projects modest growth through the year 2040 as discussed above. Projected 20-year demands for 
water are summarized in Table 5 (based on the CMAP 20-year population projections presented in Table 
4). The 20-year residential growth rate was used to project the future residential demands, while the 
employment growth rate was used to project the future commercial and industrial demands.  

Table 5:  Projected 20-year Water Demands 

Description Current 
Additional  

20-Year 
 

Total Projected 
20-year 

Residential PE 16,813 2,791 19,604 
Commercial PE 3,177 257 3,434 
Industrial PE 22,248 1,802 24,050 
Total PE 42,238 4,850 47,088 
Average Daily Per Capita Water Use, gcd 50 

 
50 50 

Average Daily Demand, gpd 2,111,900 
 

242,500 2,354,400 
Non-Revenue Water at 5% 105,595 12,125 117,720 
Average Daily Water Production, gpd 2,217,495 254,625 2,472,120 
Maximum Day/Average Day Peaking Factor 1.5 1.5 1.5 
Maximum Day Demand, gpd 

 
 

3,326,242 381,938 3,708,180 



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

8 

2. EXISTING WATER SUPPLY, TREATMENT, STORAGE, AND DISTRIBUTION SYSTEM 

The existing North Chicago water system includes two Lake Michigan intake pipes, a 16 MGD surface water 
filtration plant, finished water high service pumps, distribution system, and a 4 MG standpipe.  

2.1 WATER SUPPLY 

The North Chicago water system is supplied by Lake Michigan water through dual intakes (20" and 42"). 
Each intake is split into each of two raw water inlet wells. Water in the parallel inlet wells is screened prior 
to entering the raw water wet well. Washwater tank overflow and tank drain piping (no sludge) are also 
conveyed to the raw water inlet wells and discharged upstream of the screens.  

The water supply system includes two separate sets of raw water pumps: the City Raw Water Pumps and 
the AbbVie Raw Water Pumps.  

The City Raw Water Pumps pump raw lake water to the filtration plant for treatment and ultimate 
conveyance to the City water distribution system using the high lift pumps. The existing City Raw Water 
Pumps include four vertical turbine pumps, each rated for a flow of 4.75 MGD.  

The AbbVie Raw Water Pumps convey raw untreated lake water to AbbVie for cooling. The existing AbbVie 
Raw Water Pumps include four vertical turbine pumps, each rated for a flow of 8 MGD.  

The City’s Raw Water Agreement with AbbVie includes provisions for the City to provide AbbVie with up 
to 32 MGD of untreated lake water. The dual intakes have the capacity to meet the AbbVie demand plus 
the Maximum Day Demand within the City water system.  

The Agreement between AbbVie and the City also provides for AbbVie to receive an additional 20 MGD, 
for an allotment up to 52 MGD if requested. If AbbVie requests the additional 20 MGD provided for in the 
Agreement, AbbVie would be responsible for the capital cost of installing a third Lake Michigan intake 
along with the pumping system improvements that would be required to pump the increased supply of 
untreated lake water to the AbbVie pharmaceutical plant. It is not currently expected that AbbVie will 
ever exercise this option.  

2.2 TREATMENT FACILITIES 

The existing treatment processes at the North Chicago WTP include chemical feed systems, 
mixing/flocculation/sedimentation basins, followed by filtration and disinfection. Solids produced by the 
treatment facility are dewatered using centrifuges and disposed of off-site.  

The conventional surface water plant was designed to treat an average day flow of 12 MGD and a peak 
flow rate of 16 MGD. Currently the treatment plant produces an annual average daily flow of 
approximately 2.11 MGD.  

The schematic shown in Exhibit 4 illustrates the treatment processes at the North Chicago WTP.  



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

9 

Exhibit 4:  North Chicago Water Treatment Plant Process Schematic 

     

The treatment systems at the existing facility include the following:  

Pretreatment 

 Chemical Feed and Mixing Systems 
o Chlorine (CL2)  
o Potassium Permanganate (KMnO4)  
o Aluminum Sulfate (Alum) 
o Polyaluminum Chloride (PAC) 
o Polymer 
o Fluoride 
o Rapid Mix Basins  
o 2 basins @ 20,580 gal/each 

 Flocculation Basins  
o 2 basins @ 110,250 gal/each 



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

10 

 Pre-sedimentation Basins  
o (4 @ 142,500 gal) 

 Settling Basins (7 total) 
o 3 @ 105,019 gal  
o 2 @ 138,859 gal  
o 2 @ 261,000 gal 

Filtration 

 Rapid Rate Filters - 11 total 
o 3 @ 288 ft2  
o 2 @ 349 ft2  
o 2 @ 368 ft2 

o 4 @ 430 ft2 

Chlorine Contact and Finished Water Storage 

 Finished Water Clearwells (1 @ 100,000 gal, 1 @ 180,000 gal) 

 Finished Water Reservoirs (2 @ 250,000 gal)  

High Service Pumping 

 Finished Water High Service Pumps (4 @ 5 MGD) 

 Hydro pneumatic Tank (1 @ 30,000 gal) 

Solids Handling 

 Filter Backwash Pumps (2 @ 10 MGD and 1 @ 11.5 MGD) 

 Sludge Holding Tank (143,500 gal) 

 Backwash Holding Tanks (2 @ 143,500 gal) 

 Polymer Mixing and Feed System 

 Centrifuge Feed Pumps (2 @ 32 gpm) 

 Sludge Dewatering Centrifuge 

The untreated lake water is subjected to many processes before it is safe to drink and pumped into the 
distribution system.  

The first step in conventional treatment, such as that used at the North Chicago WTP, is Coagulation which 
is comprised of the rapid mixing of coagulants (chemicals and polymers) into the water. These chemicals 
alter the electrical charges surrounding the suspended, undesirable particles to make them attract and 
coagulate (clump together) into larger particles known as flocs.  



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

11 

The second step in the conventional treatment process is Flocculation, during which the floc is gently 
agitated so that the flocs or particles collide with each other, stick together and entrap other suspended 
particle, forming larger, heavier particles that will settle out downstream.  

The third step in the conventional process is Sedimentation. The flocculated water is passed slowly 
through sedimentation tanks to allow the heavy floc particles to settle to the bottom of the tank, from 
which they may then be removed from the process. The clear water at the top of the sedimentation tank 
overflows the effluent weirs and is conveyed to the next treatment process.  

The clarified water overflows from the sedimentation tanks are then conveyed through Filtration. The 
North Chicago WTP utilizes dual-media (anthracite and sand) filtration. The majority of suspended 
particles are removed in the top portion of the filter media.  

The filters are backwashed to dislodge and remove particles trapped within the filter bed, to reduce head 
loss, and to keep the filter media clean. Filter performance is often poorest immediately following a 
backwash cycle, particularly in regard to particulate contaminants. The concentration of solids in the 
media increases as the filter run time increases, such that the filtration process will often perform better 
with regard to particulate contaminant removal.  

The conventional treatment process produces a sludge comprised of coagulation sludge settled out and 
removed from the Sedimentation Tanks, and filter backwash solids. These flows are directed to Backwash 
and Sedimentation Tanks. The clearer overflow from these tanks is conveyed back to the Raw Water Wet 
Well and reprocessed through the treatment plant. Settled solids are removed and dewatered using a 
centrifuge. The dewatered sludge is removed off-site and disposed of.  

2.3 HIGH LIFT PUMPING FACILITIES 

The high lift pumps at the North Chicago WTP draw finished treated water from the clear well and pump 
it into the distribution system. The existing City Finished Water Pumps include four vertical turbine pumps, 
each rated for a pumped flow of 5 MGD.  

The high lift pumps provide the sole supply of water to the North Chicago distribution system under 
normal conditions. In emergencies, interconnections with adjacent systems (Naval Station Great Lakes, 
City of Waukegan, and Lake County water systems) can be temporarily opened.  

The high lift pumps operate at variable speed and output, which is controlled manually from the treatment 
plant based on maintaining the liquid level in the standpipe between 80 and 85 feet. When the level in 
the standpipe falls below 80 feet, the pumping speed is increased by the plant operators. Similarly, the 
pump speed is slowed when the level rises above 85 feet.  

2.4 STORAGE FACILITIES 

In a water distribution system that includes in-system storage (elevated, ground level, or underground), 
the water supply is typically sized to meet the maximum day demand. Peak hour demands are met by 
drawing from storage (operational storage). Water storage must also be sufficient to provide water for 



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

12 

fire suppression, and a degree of reserve storage. Water storage requirements for this type of operation 
of the North Chicago system are summarized in Table 6.  

Table 6:  Storage Requirements 

Description Current  
Average Day 

20-year Projected 
Average Day 

Average Day Demand, MGD 2.112 2.354 

Unbilled Water @ 5% of Average Day, MGD 0.106 0.118 

Average Day Demand + Unbilled, MGD 2.218 2.472 

Fire Storage (3 hrs @ 3000 gpm), gal 540,000 540,000 

Operational Storage (@ 50% average day), gal 1,109,000 1,236,000 

Reserve Storage (@ 50% operational), gal 554,500 618,000 

Total Required Storage, gal 2,203,500 2,394,000 

Available Standpipe Storage, gal 212,000 212,000 

Clearwell Storage at WTP, gal 780,000 780,000 

Storage Surplus (Deficiency), gal (1,211,500) (1,402,000) 

Water is drawn from elevated storage by gravity.  Elevated storage in the North Chicago system currently 
includes only the 212,000 gallons of usable storage in the standpipe. Ground level storage or the 
remaining standpipe volume requires booster pumping to convey stored water to the distribution system. 
Currently there are no booster pumps at North Chicago’s Green Bay Road Standpipe (4 MG).  

Current operations of the North Chicago water system only utilize about 212,000 gallons of the 4 MG 
storage capacity of the standpipe, because the drawdown (or bounce) is limited to 5 feet in order to 
maintain acceptable system pressures in the immediately surrounding area. This leads to water quality 
concerns and, because little water is drawn from in-system storage, the water treatment system and high 
lift pumps at the North Chicago WTP must produce and deliver water at the peak demand rate. Because 
the current demands are only about 15 percent of the plant hydraulic capacity, the finished water pumps 
are capable of meeting the peak system demands without having to draw from storage.  

If peak demands could in part be met by water stored in-system, the water treatment systems could be 
operated at a consistent base rate. The high lift pumps could also be run at more consistent rates 
determined to maximize the efficiency of pumping. Because of that, and to increase system reliability and 
flexibility of operations, the City is pursuing the construction of a new elevated water tower.   



CITY OF NORTH CHICAGO 
LEAD SERVICE LINE REPLACEMENTS 
PROJECT PLANNING REPORT 
 

 

 

13 

2.5 WATER DISTRIBUTION SYSTEM 

The existing City of North Chicago water distribution system is shown on Exhibit 5. The existing water 
distribution system includes 3" through 24" water main, valves, hydrants, a 4 MG standpipe, and an 